
RC10L3T #8030 & 8035

897 ¼” X 3/8” FLANGED BALL BEARING 2 13.00
1110 FACTORY TEAM TURNBUCKLE WRENCH 1 1.50
1405 FACTORY TEAM BLUE TITANIUM TURNBUCKLE 1.875 2 9.00
3213 STUB AXLE pr. 2.50
3323 #8 THICK ALUM. WASHERS 12 1.50
3438 8-32 LOCKNUT, ALUMINUM 3 1.50
3656 1/8 X 5/16 UNFLANGED BEARING Pr. 10.00
3658 1/8 X 5/16 FLANGED BUSHING Pr. 2.50
3716 ANTENNA TUBE, PLASTIC 1 1.00
4127 SHIM SET, 0 and 2 degree 2pr. 1.50
4145 4-40 X 5/16” S.H. CAP SCREW, ALUMINUM 6 2.00
4185 8/32 NYLON LOCKNUT 1 1.00
4187 NYLON FRONT AXLE WASHERS 12 1.00
4334 2-56 X 5/16” B.H. SOCKET SCREW 8 1.50
4335 PIVOT SOCKET set 1.50
4336 PIVOT BALL, STEEL 1 2.00
4338 BODY MOUNT COLLAR with set screw 1 1.50
4340 DAMPENER PLASTIC WASHER 2 1.00
4348 AXLE HEIGHT ADJUSTER, #0 pr. 1.00
4349 AXLE HEIGHT ADJUSTER, #1 offset pr. 1.00
4350 AXLE HEIGHT ADJUSTER, #2 offset pr. 1.00
4351 AXLE HEIGHT ADJUSTER, #4 offset pr. 1.00
4355 FACTORY TEAM Graphite rear axle, new thru-axle design 1 15.00
4436 TWEAK SET SCREW, 4-40 X 5/16" 4 1.50
4441 DAMPENER CENTER POST 1 1.00
4442 DAMPENER BRACE STANDOFF 1 1.50
4448 FACTORY TEAM BALL END, ALUMINUM 2 3.00
4449 4-40 LOCKNUT, small pattern gold, aluminum 5 2.50
4470 VCS MICRO SHOCK KIT 1 15.00
4471 VCS MICRO SHOCK BODY, ALUMINUM 2 4.00
4472 VCS MICRO SHOCK SHAFT W/PISTON 1 3.00
4473 VCS MICRO SHOCK REBUILD KIT set 4.00
4474 VCS MICRO SHOCK SHAFT END, ALUMINUM 1 3.50
4516 DAMPENER POST, Molded 1 1.50
4517 DAMPENER SPRINGS 2 1.50
4526 T-BAR SPACER, MOLDED 3 1.50
4536 LEFT REAR BULKHEAD, MOLDED 1 3.00
4537 MOTOR BULKHEAD, ALUMINUM 1 20.00
5407 RED O-RING 8 2.00
5420 10 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5421 20 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5422 30 WEIGHT SILICONE SHOCK OIL 2oz.. 3.50
5423 40 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5425 80 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5427 15 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5428 25 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5429 35 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5435 50 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5436 60 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
5437 70 WEIGHT SILICONE SHOCK OIL 2oz. 3.50
6270 BALL END, SHORT STEEL 2 2.50
6274 BALL CUP, MOLDED 14 5.00
6292 4-40 X 3/8” F.H.S. SCREW 6 2.00
6299 1/8” E-CLIP 12 1.00
6332 BODY CLIP 6 .75
6428 SHOCK CAP, MOLDED 1 2.25
6460 .71” STROKE SHOCK SHAFT 1 3.00
6464 SHOCK PISTON, MOLDED 4 3.00



6466 SHOCK DOWNSTOP, (travel limiter), 4 ea. of 3 sizes 1/8" (.125"), 1/16" (.062")
and 1/32" (.031")

set 1.50

6469 BLACK O-RING 4 1.50
6475 SPRING CUPS & PRELOAD CLIPS 4sets 5.00
6494 MACRO SHOCK 1.4” SPRING, GREEN 2 2.50
6496 MACRO SHOCK 1.4” SPRING, SILVER 2 2.50
6515 MOTOR MOUNTING SCREW, 3mm 4 1.00

6625 DIFF DRIVE RING 2 1.50
6626 1/8” DIFF BALLS 16 1.50
6636 SILICONE GREASE 4cc 2.50
6727 SERVO TAPE, strips 2 2.00
6915 4-40 X 5/8” F.H.S. SCREW 6 2.00
6917 4-40 X 3/8” B.H S. SCREW 6 2.00
6919 4-40 X 5/16” B.H.S. SCREW 6 2.00
6920 4-40 X 3/16" B.H.S. SCREW 6 2.00
6922 4-40 X ½” F.H.S. SCREW 6 2.00
6924 4-40 X 3/8”: S.H.C. SCREW 6 2.00
6926 4-40 X 5/8” S.H.C. SCREW 6 2.00
6934 4-40 X 3/8” F.H.S. SCREW, ALUMINUM 6 2.00
6936 #4 ALUM. WASHER 10 1.00
6938 4-40 X ½” F.H.S. SCREW, ALUMINUM 6 2.00
6942 8-32 X ½” F.H.M. SCREW, ALUMINUM 6 2.00
6950 ALLEN WRENCH SET SET 2.50
6951 4-40 X 1/8” SOCKET SET SCREW 6 2.50
6956 MOLDED TOOL SET SET 4.50
7230 BALL CUP, LARGE 12 5.00
7260 4-40 SMALL PLAIN NUT 12 2.00
7337 #4 SHIM WASHER, GOLD STEEL 4 1.00
7673 4-40 X 5/16” F.H.S. SCREW 6 2.00
7801 4-40 X 5/8” S.H.C. SCREW, ALUMINUM 8 2.50
8125 ASSOCIATED FRONT WHEEL, NATURAL pr. 6.00

8125B ASSOCIATED FRONT WHEEL, BLACK pr. 6.00
8125Y ASSOCIATED FRONT WHEEL, FLUOR. YELLOW pr. 6.00
8126 ASSOCIATED FRONT WHEEL, CHROME pr. 8.00
8130 ASSOCIATED FRONT DONUTS, Green compound pr. 6.00
8131 ASSOCIATED FRONT DONUTS, Black compound pr. 4.50
8140 ASSOCIATED FRONT WHEEL/TIRE, mounted & trued. Green compound pr. 12.00
8141 ASSOCIATED FRONT WHEEL/TIRE, mounted & trued. Black compound pr. 12.00
8146 JACO FRONT WHEEL/TIRE pr. 15.95
8150 ASSOCIATED REAR WHEEL, NATURAL pr. 6.00

8150B ASSOCIATED REAR WHEEL, BLACK pr. 6.00
8150Y ASSOCIATED REAR WHEEL, FLUOR. YELLOW pr. 6.00
8151 ASSOCIATED REAR WHEEL, CHROME pr. 9.00
8155 ASSOCIATED REAR DONUTS, Green compound pr. 8.50
8165 ASSOCIATED REAR WHEEL/TIRE, mounted & trued. Green compound pr. 17.00
8166 JACO REAR WHEEL/TIRE pr. 17.95
8179 FRONT SUSPENSION SPACER 2 1.00
8184 SHOCK/ANTENNA MOUNT 1 1.50
8185 REAR BODY MOUNT, 3” pr. 3.00
8186 REAR BODY MOUNT, 5” pr. 3.00
8191 T-BAR .075”, FIBERGLASS 1 6.50
8193 T-BAR .063”, FIBERGLASS 1 6.50
8208 1/4 X 3/8 FLANGED BUSHING pr. 2.50
8209 REAR AXLE, FIBERGLASS 1 14.00
8213 DIFF THRUST CONE, BELLEVILLE 1 2.00
8232 MACRO SHOCK 1.4” SPRING, BLACK 2 2.50
8280 75 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8281 78 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8282 81 TOOTH, 48 PITCH SPUR/DIFF GEAR (kit std.) 1 4.00
8283 83 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00
8284 85 TOOTH, 48 PITCH SPUR/DIFF GEAR 1 4.00



8285 87 TOOTH, 48 PITCH SPUR GEAR 1 4.00
8303 FRONT BUMPER, MOLDED 1 4.00
8304 FRONT BODY MOUNT, MOLDED 2 1.50
8305 FOAM BUMPER 1 5.00
8315 DAMPENER PLATE, FIBERGLASS 1 7.00
8320 LOWER POD PLATE, aluminum 1 11.00
8330 DAMPENER O-RINGS 4 1.25
8403 CROSS BRACE, ALUMINUM 1 3.00
8405 UPPER SUSPENSION ARM 2 3.00
8407 UPPER SUSPENSION ARM MOUNT 4 3.50
8409 4-40 X ½” F.H.S. SCREW, ALUM. (shoulder screw) 4 1.50
8411 UPPER SUSPENSION ARM EYELET 2 1.50
8413 HINGE PIN, UPPER ARM w/caster shims pr. 2.00
8415 UPPER SUSPENSION ARM TURNBUCKLE 2 2.00
8417 PIVOT BALL 4 6.00
8419 LOWER SUSPENSION ARM pr. 3.50
8421 OFFSET STEERING BLOCK Pr. 2.00
8423 KINGPIN, w/E-clips 2 4.00
8425 KINGPIN SHIM 10 1.50
8427 .018” SPRING 2 2.00
8429 .020” SPRING 2 2.00
8431 .022” SPRING 2 2.00
8433 .024” SPRING 2 2.00
8435 SERVO MOUNT, W/SCREWS set 1.50
8439 8-32 X 5/8” F.H.M. SCREW, ALUMINUM 4 1.50
8441 INLINE STEERING BLOCK pr. 2.50
8443 INLINE FRONT AXLE 2 6.00
8445 SERVO SAVER 1 6.60
8449 1:10 MICRO SHOCK SPRING, COPPER 16.0 XX-HARD 1 2.00
8450 MACRO SHOCK BODY, aluminum 1 6.75
8451 1:10 MICRO SHOCK SPRING, SILVER 8.0 SOFT (kit std.) 2 2.00
8452 1:10 MICRO SHOCK SPRING, BLUE 10.0 MEDIUM 2 2.00
8453 1:10 MICRO SHOCK SPRING, GOLD 12.0 HARD 2 2.00
8454 1:10 MICRO SHOCK SPRING, RED 14.0 X-HARD 2 2.00
8455 VCS MACRO SHOCK KIT 1 15.00
8456 VCS MACRO SHOCK REBUILD KIT set 3.00
8458 VCS MACRO SHOCK BODY, MOLDED 1 4.00
8465 LEFT WHEEL HUB, ALUM., CLAMPING STYLE 1 13.00
8438 STEERING TURNBUCKLE pr. 3.00
8474 10L3T CHASSIS, GRAPHITE 1 65.00
8475 LOWER POD PLATE, GRAPHITE 1 12.00
8476 DAMPENER PLATE, GRAPHITE 1 12.00
8477 RIGHT WHEEL HUB 1 14.00
8478 REAR CHASSIS BRACE, GRAPHITE 1 8.50
8480 10L3T CHASSIS, FIBERGLASS 1 30.00
8482 REAR CHASSIS BRACE, FIBERGLASS 1 5.00
8846 SHOCK PRELOAD CLIPS, 4 SIZES SET 3.00
1405 FACTORY TEAM Blue Titanium Turnbuckle 1.875: (kit std.) 2 9.00

4355 FACTORY TEAM Graphite Rear Axle, new thru-axle design 1 15.00
4442B FACTORY TEAM Blue Aluminum Chassis Brace Standoffs. (Does not include

#4441 center standoff)
set 5.50

4471B FACTORY TEAM Blue Aluminum VCS Micro Shock Body and Shaft End set 9.00
4537B FACTORY TEAM Blue Aluminum Motor Bulkhead 1 24.00
4538 FACTORY TEAM Magnesium Motor Bulkhead 1 33.00
4541 FACTORY TEAM Left Bulkhead, carbon fiber composite 1 5.00

6193B FACTORY TEAM Blue Aluminum wing buttons pr. 4.50
6312 FACTORY TEAM Chassis Protective Sheet 1 8.50
6418 FACTORY TEAM Unobtainium shock shaft, .71” Stroke hard coated 1 6.00
6619 FACTORY TEAM 1/8” Carbide Diff Balls 8 8.00

8213B FACTORY TEAM Blue Aluminum Diff Thrust cone & Rear Axle Spacer set 5.50



8443B FACTORY TEAM Blue Aluminum inline front axle 2 7.50
8450B FACTORY TEAM  Blue Aluminum Macro Shock body 1 7.75
8477B FACTORY TEAM Blue aluminum right wheel hub 1 17.00
8252 15 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
8253 16 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
8254 17 TOOTH 48 PITCH ASSOC. PINION   1 6.00
8255 18 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
8256 19 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
8257 20 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
8258 21 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
8259 22 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
8260 23 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
8261 24 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
8262 25 TOOTH, 48 PITCH ASSOC. PINION   1 6.00
2812 TEAM ASSOCIATED DECAL, black large size 1 2.50
2813 TEAM ASSOCIATED DECAL, white large size 1 2.50
3810 RC10L DECAL, 3 sizes fluorescent red & yellow 1 2.00
3817 TEAM ASSOCIATED BUMPER STICKER, red-white and blue 2 4.00
3818 TEAM ASSOCIATED DECAL, black small size 1 1.00
3819 TEAM ASSOCIATED DECAL, white small size 1 1.00
3825 FACTORY TEAM LOGO DECALS 1 2.00
3828 RC10L3T LOGO DECALS 1 2.00
6196 TEAM ASSOCIATED & MISC. SPONSORS DECAL, 5 color 1 2.00
6957 .050” ALLEN DRIVER, aluminum hex handle with precision ground replaceable

tip. (clear anodize)
1 10.50

6958 1/16” ALLEN DRIVER, aluminum hex handle with precision ground replaceable
tip. (black anodize)

1 10.50

6959 5/64” ALLEN DRIVER, aluminum hex handle with precision ground replaceable
tip. (blue anodize)

1 10.50

6960 3/32” ALLEN DRIVER, aluminum hex handle with precision ground replaceable
tip. (gold anodize)

1 10.50

6961 2.5mm ALLEN DRIVER, alum. hex handle with precision ground replaceable
tip. (green anodize)

1 10.50

6962 1.5mm ALLEN DRIVER, alum. hex handle with precision ground replaceable
tip. (purple anodize)

1 10.50

6964 .050” REPLACEMENT TIP, precision ground 1 5.50
6965 1/16” REPLACEMENT TIP, precision ground 1 5.50
6966 5/64” REPLACEMENT TIP, precision ground 1 5.50
6967 3/32” REPLACEMENT TIP, precision ground 1 5.50
6968 2.5mm REPLACEMENT TIP, precision ground 1 5.50
6969 1.5mm REPLACEMENT TIP, precision ground 1 5.50


